GlobalRPh ACLS Pocket Guide

Adult Basic Life Support (BLS)

Unresponsive
No broathing or no normal breathing
(e, only gasping)

: !

Activate

SMergency response
Get AED/defibrillator
or send second rescuer (if available) to do this

High-Quality CPR
+ Rate at least 100/min

+ Compression depth at
laast 2 inches (5 cm)

* Allow complete chast necoil
after sach comprassion

* Minimize interruptions in
chest comprassions

* Avoid excessive ventilation

3 3A
---------- Dofinlly r=—— == == = =
I Check pulse: Pulse | * Give 1 breath every
[ DEFINITE pulse i Stob ds
i within 10 seconds? .-:odnakpdumry
1
Mo Pulse b
4
| Begin cyclos of 30 COMPRESSIONS and 2 BREATHS l
5
‘ AED/defibrillator ARRIVES I
8
s
[ Eheck rhythm
Shockable rhythm? |~
Shockable Mot Shockable
7 8
Give 1 shock Resume CPR immediately
Resume CPR immodiately for 2 minutes
for 2 minutes Check rhythm avery
2 minutes; continue until
ALS providers take over o
victim starts (o move

Noto: The boxes bordensd with dashed lines are performed
by healthcare providers and not by lay rescuers
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Adult Cardiac Arrest
Shout for Help/Activate Emergency Response

Start CPR
= Give oxygen
= Attach monitor/defibrillator

Return of Spontaneous
Circulation (ROSC)

W/10 access
Epinephrine every 3-5 minutes
Ami e for v VEANT

Consider Advanced Airway
Quantitative waveform capnography

Treat Reversible Causes

4'°’!itor CPR Qua®™
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CPR Quality
= Push hard (=2 inches [5 cm]) and fast (=100/min) and allow complete
chest recoil
Minimize interruptions in comprassions
Avoid excessive ventilation
Rotate compressor every 2 minutes
If no advanced airway, 30:2 compression-ventilation ratio
Quantitative waveformm capnography
— If PETCO, <10 mm Hg, attempt to improve CPR quality
= Intra-arterial pressure
— If relaxation phase (diastolic) pressure <20 mm Hg, attempt to
improve CPR quality
Return of Spc 15 Ci (ROSC)
= Pulse and blood pressure
= Abrupt sustained increase in PETCO, (typically 240 mm Hg)
- reous arterial p waves with intra-arterial monitoring

Shock Energy

= Biphasic: Manufacturer recommendation (eg, initial dose of 120-200 J);
if unknown, use maximum available. Second and subsequent doses
should be equivalent, and higher doses may be considered.

= Monophasic: 360 J

Drug Therapy

= Epinephrine IV/10 Dose: 1 mg every 3-5 minutes

= Vasopressin IV/10O Dose: 40 units can replace first or second dose
of epinephrine

= Amiodarone IV/10 Dose: First dosa: 300 mg bolus. Second dose: 150 mg.

Advanced Airway

- St i airway or endotracheal intubation

= Waveform capnography to confirm and monitor ET tube placement
* 8-10 breaths per minute with continuous chest compressions

Reversible Causes

— Hypovolemia

— Hypoxia

— Hydrogen ion (acidosis)
= Hypo-/hyperkalemia

— Hypothermia

Tension pneumothorax
Tamponade, cardiac
Toxins

Thrombosis, pulmonary
Thrombosis, coronary
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<20 mm Hg, attempt
1o improve CPR quality
Return of

Biphasie:
recommendation

(eg, initial dose of
120-200 J); if unknown,

Adult Cardiac Arrest

Shout for Help/Activate Emergency Response

CPR 2 min
= V0 access

CPR 2 min

* Epinephrine every 3-5 min

© 2010 American Heart A

* Consider advanced airway,
capnography

CPR 2 min
Amiodarons
* Troat rovorsible causes

* Treat reversible causes

CPR 2 min

* i no signs of return of

Spontaneous

(ROSC), goto 10 or 11
* if ROSC, go to

Post-Cardine

Arrest Care

l

Adult Tachycardia
(With Pulse)

appropriateness for clinical condition.

Assess
Heart rate typically =150/min if tachyarrhythmia.

!

Identify and treat underlying cause
= Maintain patent airway; assist breathing as necessary

it hy 4
causing: TR
= Hypotension? ¥es | « Gonsider sedation '
* Acutely tal = If regular narrow complex
= Signs.of consider adenosine '
= Ischemic chest discomfort?
= Acute heart failure?
s No IV access and 12-lead ECG
if available
Wide QRS? b Gonsider adenosine only if
z0.12 second regular and monomorphic
Consider antiarrhythmic infusion
= Consider expert consultation
No

WV access and 12-lead ECG if available

Vagal maneuvers

Adenosine (if regular)
or

blocker

B
Consider expert consultation

Doses/Details

© 2010 American Heart Association

ronized Cardioversion

Initial recommended doses:

= Narrow regular: 50-100 J

= Narrow iregular: 120-200 J biphasic
ar 200 J monophasic

= Wide regular: 100 J

« Wide irregular: defibrillation dose
(NOT synchronized)

Adenosine IV Dose:

First dose: 8 mg rapid IV push; follow

with NS flush.

Second dose: 12 mg if required.

Inf for
Stable Wide-QRS Tachycardia

Procainamide IV Dose:

20-50 mg/min until arrhythmia
suppressed, hypotension ensues,
QRS duration increases >50%, or
maximum dose 17 mg/kg given.
Maintenance infusion: 1-4 mg/min.
Avoid if prolonged QT or CHF.
Amiodarone IV Dose:

First dose: 150 mg over 10 minutes.
Repeat as needed if VT recurs.
Follow by maintenance infusion of
1 mg/min for first 6 hours.

Sotalol IV Dose:

100 mg (1.5 mg/kg) over 5 minutes.
Avoid if prolonged QT.
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Adult Bradycardia
(With Pulse)

Assess appropriateness for clinical condition.
Heart rate typically <50/min if bradyarrhythmia.

Y

* |V access

Identify and treat underlying cause

* Maintain patent airway; assist breathing as necessary
* Oxygen (if hypoxemic)
* Cardiac monitor to identify rhythm; monitor blood pressure and oximetry

* 12-Lead ECG if available; don't delay therapy

No
Monitor and observe

Doses/Details
Atropine IV Dose:
First dose: 0.5 mg bolus
Repeat every 3-5 minutes
Maximum: 3 mg
Dopamine IV Infusion:
2-10 meg/kg per minute
Epinephrine IV Infusion:
2-10 meg per minute

3 ¥

Persistent bradyarrhythmia
causing:
* Hypotension?
* Acutely altered mental status?
* Signs of shock?
* Ischemic chest discomfort?
* Acute heart failure?

5 Yes

Atropine
If atropine ineffective:
+ Transcutaneous pacing
OR
* Dopamine infusion
OR

* Epinephrine infusion

6 1L
Consider:

« Expert consultation
+ Transvenous pacing

© 2010 American Heart Association

Acute Coronary Syndromes

1

Symptoms suggestive of ischemia or infarction I

= Obtain 12-lead ECG; if ST elevation:

onsat and first madical contact

= H considering

EMS assessmont and care and hospital preparation:
= Monitor, support ABCs. Be prepared to provide CPR and defibeillation
= Administer aspinn and consider oxygen. nitroghycenin, and morphing if needed

~ Motify receiving hospital with transmission or interpretation; note time of

= Motified hospital should mebilize hospital resources to respond o STEMI
prehospital fibrinolysis, use fibrinalytic checklist

Concurrent ED assessment (<10 minutes)

* Check vital signs; evaluate oxygen saturation

= Estabiish IV access

* Parform beial, targated history, physical exam

= Review/complete fibrinolytic checklist (Figure 23;
check contraindications (Table 5)

= Dbtain initial cardiac marker levels,
initial electrolyte and coagulation studies

= Obtain portable chest x-ray (<30 minutes)

Immediate ED general treatment

= If O, sat <94%, start oxygen at 4 Limin, titrate

= Aspirin 180 to 325 mg {if not given by EMS)

= Nitroglycerin sublingual or spray

= Morphine IV if discomiort not relieved by
nitroglycerin

s )

5 1 -] l 13 l
ST elovation or new or ST depression or dynamic MNormal or nondiagnostic changes
presumably new LBBB; T-wave inversion; stromgly in ST segment or T wave
strongly suspicious for injury suspicious for ischemia Low-fintermediate-risk ACS
ST-elevation MI [STEMI) High-risk unstable angina
non-ST-slevation Ml (UA/NSTEMI) - l
s '
== 10 1 Consider admission
to ED chest it
as indicated (see taxt) Troponin elevated or high-risk patient to .ppcmp:.a?‘:e:"m:'
= Do not delay reperfusion (Tables 3, 4 for risk stratification). foliowe:
Consider early Invasive strategy if:

T

inciuding troponin
=12 * Recurent/persistent ST deviation - }qaoea! Egce,r:;nlir}\um
Time from anset of houwrs = Ventricular tachycardia ST-segment monitoring
<12 7 - I—lgmndynanuc instability « Consider noninvasive
symploms * Signe of heart failure diagnostic test

= Refractory ischemic chest discomfort

= Sarial cardiac markers

11

v

<12 hours s

[see taxt)
= Mits

= Consider: Clopi

= Heparin (UFH or LMWH)
= Considar: PO p-blockers

ogrel
= Consider: Glycoprotein li/illa inhibitor

12 ¥

Reparfusion goaks:

Therapy defined by patient and Assess risk status

canter critaria (Table 1)

= Door-to-balloon inflation (PCI)
goal of 90 minutes

« Door-to-needle (fibrinolysis)
goal of 30 minutes

{statin therapy)

MAdmit to monitored bed

i
* ACE inhibitor/ARE
= HMG CoA reductase inhibitor

Mot at high risk: cardiclogy to risk stratity

If no evidence of ischemia
or infarction by testing, can

discharge with follow-up

Alteplase: Review exclusion criteria. >6ﬁ<g: total dose 100mg over T.5n7s ->15mg over 1-2min, then

50mg over 30min, then 35mg over next hour. <67kg: 15mg over 1-2 min =0.75 mg/kg (max 50mg) over
30min, then 0.5 mg/kg over next 60 min (max 35mg). NOTE: all pts get ASA 162-325mg x1, then qd.
Heparin 60 units/kg bolus (max 4000), then 12 units/kg/hr (max 1000/hr) — target APTT 50-70 or 1.5 -2x

control.
Plavix:

STEMI, NSTEMI, UA: 300mg x1, f/b 75mg qd + ASA. PCI-ACS: 600mg x1, flb 75mg qd + ASA 81mg.

May consider maint dose 150mg x 6 days, then 75mg.




GlobalRPh ACLS Pocket Guide

10
i

@ i

it

B By

e

GG

Adult Suspected Stroke
]

Identify signa and symptems of possible stroke
Activate Emergency Response

hoapital
Chack ghucose if possible
: }
i diato general and stabilization
= Assess ABCs, vital
. ¥ hygeemic

= Owcdar amargent CT scan or MAI of brain
= Obtain 12-lead ECG

. !

. WMU!HM

di. gis by stroke team or designee

of symptom ansat o last knewn normal
-PadmmﬂnghmnlnuﬂthHSlmMuu
Canadian Neurclogical Scale)
[ ]
{mwmmw)
Mo Hemerehage I Hemarrhage
. v T4
= Check for fibrinolytic exchesions (Tables 4 and §) »
* Repoat nourologic sxam: are deficits rapidly improving to normal? mm'm"
8 L]
Hota C
[Hmmmh TS
10 4“““ 11 |
Review rigka/benefits with patient and family, + Bagin stroks o
If acceptable: pathwary
* Give rtPA = fcirmit f0 Stroka wnil or
= Mo s or for Interesivie care unit
24 hours

12 v

* Begin post-rPA stroke pathwary
= Apgressively man

dhirk
= Emargant admission 1o stroke unit or
Intenshve can unit

B P00 Aywasrioagn Fhsaet A

Use of IV rtPA for Acute Ischemic Stroke:
inclusion and ch_luslon Characteristics

Patients Who Could Be Treated With riPA Within 2 Hours
From Symptom Onset

tnciusion Criteria
= Diagnosis of ischamic siroke causing measurable neurologic deficit
= Onsel of symploms <3 hours before beginning treatment
* Aga =18 years
Exclusion Criterin
* Head traema or prioe stroke in previous 3 months
& Symploms sugoost subarachnoid hemoerrhage
= Arterial punciure sl noncompressibie site in previous 7 days
= History of praviows intracranial hemornrage
* Elavatad bicod pressure (systolic >185 mm Hg or diastolic =110 mm Ho)
* Evidencae of aclive bleading on examination
* Acute blecding dinthesis, including but not limited to
- Platebel count < 100G 000 mm?
=~ Heparin received within 48 hours, resulting in @PTT >upper limit of nonmal
~ Cuwrrent tme of anlicoagulant with INR =1.7 or PT >15 seconds
* Bipod glucose concentration <50 mgfdL (2.7 mmol/L)
* CT demonstrales mullilobar infarction (hypodensity =Y cerebral hemisphera)
Relative Exclusion Criteria
Recent expaerionce suggests that under some circumstances—with caneful
cansiceration and wekghing of Ask to benefit—patients may receive fibrinolytic
therapy despite 1 or more refalive confraindications. Consider risk to banefit of rtPA
administration canalully if any one of these relative contraindications is present:
= Oinly minor or ragdcdly improving stroke symptoms (clearing S
© Seirere ol onse! with postictal residual neurologic impairments
= Kiajor slrgery of Semneus trauma within previcus 14 days
* Recent gastmintostingl or urinany tract hemaorrhage (within previous 21 days)
= Recent acute myocardial infarction (within previous 3 months)

Patienis Who Could Be Treated With viPA From 3 fo 4.5 Hours

From Sympiom Onsetl

Inclusion Crilerin

+ Diagnosis of ischemic stroke causing measurable neurclogic defict

= Onset ol symptoms 3 to 4.5 hours before beginning treatment

Exclusion Criteria

* Ao =B yoors

* Savere stroke (NIHSES -25)

* Taking an oral anticoagulant rogardiess QfllNR

* History of both diabales and prior ischemic stroke

MNolen

= Tl eleklisl nclslon sonw LIS FOA-approved indications ard contraindications for administration
of rtPA for acinbo schionmie slroke, Roecont AHAASA guidelne revisions may differ slightly from
FOM critookn, M plagsician witly oxportize in oouto stroke core may modify this list.

* Oingmed the b ailhor sedbnossod ar kst loosn aosmal,
= A pationds willot rocont e of el antieonguiants or heparin, treatment with riPA can be
Ittt Bolosa avallabilily of coagulatbon sludy results bl shoutd be distentiued i INR s
b or T ks ehovabod Dy becad Inbeentory standdards,
= | pafienls without history of heombocylopeni, trealaent with P can be initiated before
awsilabaility o platetol Gonest bl shoukl be discontineed if platalet count is <100 000/mm?,
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Stroke Assessment

The Cincinnati Prehospital Stroke Scale

Facial Droop (have patient show testh or smile):

* Normal—both sides of F— — ——

face move aqually ﬂ F.
= Abnormal—one side of I- ) -
face does not move — = 1‘ o -y -

as well as the other side 1 }
it f—

A || NN

Left: Marmal. Right: Stroke patient
with facial droop {right side of face).

Arm Drift (patient closes eyes and extends both arms straight out,
with palms up, for 10 seconds):

= MNomnal—both arms move -
the same oF both anms do .""I"‘f
nat move 81 all (other fndings, {_ o
such as pronator drft, may a.—-?'rl
be hetpful) A

= ".-
g

i

q:...ul"
"gq“

=

£ ‘

* Abnormal—one arm does J' e '
nat move or one arm drifta '!.Cr fu
down compansd wilh the k|

L
othar W —

Lefi: Normal, Right: Qne-sided
motor weakness (nght armi,

Abnormal Speech (have the patient say “you can't teach an old dog
mew rcks™):

* Mormal—patient uses. comect words with no slurring
* Abnormal —patient slurs words, uses the wrong words, or is unable
o speak

Irtevprataton: If any 1 of these 3 signs is abnormal, the probability of a
stroke is T72%

houcietund g Miosbhus LY, Parios A, Lin T, Bt T, Brcatenin J. Corcomts Prafonpaal Sinike Gosle. Fpsmcucbdly s
shelty Ay Fropry Re. 190033 273310, W ponmr

TR Rl S

Drug Dosing:

Amiodarone: I.V. DOSE RECOMMENDATIONS -- FIRST 24 HOURS --
Loading infusions. The recommended starting dose of Cordarone 1.V. is about
1000 mg over the first 24 hours of therapy, delivered by the following infusion
regimen. First Rapid: 150 mg over the FIRST - 10 minutes (15 mg/min).
Add 3 mL of Cordarone I.V. (150 mg) to 100 mL D5W. Infuse 100 mL over 10
minutes. Followed by Slow: 360 mg over the NEXT 6 hours (1 mg/min).
Add 18 mL of Cordarone 1.V. (900 mg) to 500 mL D5W (conc = 1.8 mg/mL).
Maint infusion: 540 mg over the REMAINING 18 hours (0.5 mg/min).

Cisatracium: Intermittent IV dosing: initial dose 0.15 - 0.2 mg/kg IV bolus,
followed by 0.03 mg/kg IV gq40-60 minutes. Continuous infusion: 0.15-0.2 mg/kg
bolus, followed by 1 to 3 mcg/kg/min. (range: 0.5 to 10 mcg/kg/min). Based on a
standard dilution of 1 mg/ml (eg 100mg/100ml or 200mg/200ml) and a weight of
70kg: 1 mcg/kg/min =4.2 mi/hr. 3 mcg/kg/min =12.6 mi/hr. 0.15 mg/kg =10.5
mg. 0.2 mg/kg=14 mg

Digoxin: Loading dose: CHF: 8-12 mcg/kg in divided doses (q4-8h) over 12 to 24
hours. [Normally, give 50% of the total digitalizing dose in the initial dose, then give
25% of the total dose in each of the two subsequent doses at 8 to 12 hr intervals-
Obtain EKG 6 hours after each dose to assess potential toxicity (AV block, sinus
bradycardia, atrial or nodal ectopic beats, ventricular arrhythmias); Other: vision
changes, confusion.] If pt has renal insufficiency give 6 to 10 mcg/kg IBW. A-fib: 10
to 15 mcg/kg IBW given as above. (If given IVPush-admin over at least 5 min)

Diltiazem_ 0.25 mg/kg over 2min. If no response c/in 15min, give 2" bolus of 0.35
mg/kg over 2min. Subsequent doses should be individualized. If effective start
continuous infusion: 5-15 mg/hr.

Dopamine: Calculation of drip rate (ml/hr) 400mg/250 ml: wt(kg) x mcg/min x
0.0375. Refractory CHF: ini 0.5 to 2 mcg/kg/min Renal: 1 to 5 mcg/kg/min.
Severely ill pt: ini 5 mcg/kg/min, inc by 5 to 10 mcg/kg/min (gq10 to 30 min) up to
max of 50 mcg/kg/min. [0.5 to 2 mcg/kg/min-dopa; 2-10-dopa/beta; >10-primarily
alpha. Used to support BP, CO and renal perfusion in shock.

Esmolol: Dosing: PSVT: 500 mcg/kg over 1 min, then 50 mcg/kg/min x 4 to 5min.
If heart rate not controlled, rpt load of 500 mcg/kg and increase inf to 100
mcg/kg/min. Rpt load and increase infusion g5 to 10min as needed to max of 200
(up to 300?) mcg/kg/min. Watch BP. Calculation of drip rate (ml/hr): 2.5 grams/250
ml: wt (kg) x mcg/min x 0.006

Fenoldopam (Corlopam): severe HTN: Dosing: Usu initial rate: 0.1 mcg/kg/min,
increased by increments of 0.05 to 0.1 mcg/kg/min at 15-20min intervals until
target BP reached. Usual effective doses: 0.1 to 1.6 mcg/kg/min. Generally, lower
initial doses (0.03 to 0.1 mcg/kg/min) titrated slowly, have been assoc c less reflex
tachycardia. Never given by IV bolus. 10mg/250 ml NS/D5W




GlobalRPh ACLS Pocket Guide

Hydralazine: Parenteral (1V/IM) (Inject over 1 minute) Hypertension: Initial: 10-20
mg/dose every 4-6h prn, may increase to 40 mg/dose; change to oral therapy as
soon as possible. Route is indicated only when oral therapy is not feasible. HTN
emergency: 10 to 40 milligrams, repeated prn (q20-60 minutes), with frequent blood
pressure monitoring.

Ibutalide: 1 mg over 10 min. May rpt x 1 after 10 min. Class |11 agent—prolongs
action potential (inc atrial and ventricular refractoriness.).

Labetalol: Dosing: ini 20 mg IVP over 2 min. May rpt 20 to 80 mg q10min (up to
300 mg total dose) until desired BP is reached or start continuous infusion: 2 mg/min
(range: 1 to 3 mg/min)-titrate to BP.

Natrecor: 1V bolus of 2 mcg/kg (over 1 minute) followed by a continuous infusion of
0.01 mcg/kg/min. Withdraw bolus dose from the infusion bag. Higher initial dosages
are not recommended. At intervals of 3 hours, the dosage may be increased by
0.005 mcg/kg/minute (preceded by a bolus of 1 mcg/kg), up to a maximum of 0.03
mcg/kg/minute. Patients experiencing hypotension during the infusion: Hold
infusion. May attempt to restart at a lower dose (reduce initial infusion dose by 30%
and omit bolus). No adjustment required in renal failure.

Nitroglycerin: (HTN/ CHF/ angina): ini inf rate 5 mcg/min. May inc by 5 mcg/min g3
to 5 min until response. If 20 mcg/min is inadequate, inc by 10 to 20 mcg/min g3 to
5min. Calculation of drip rate (50 mg/250 ml) mi/hr = mcg/min x 0.3 (eg 5
mcg/min=@ 2ml/hr ; 20mcg/min = 6 ml/hr etc.)

Nitroprusside: Onset: immediate Duration: 1 to 10min. Tx htn emer. IV infusion
rate: 0.5 to 10 mcg/ kg/ min-titrate to BP. Dosing: Initial: 0.3 to 0.5 mcg/kg/min—
increase by 0.5 mcg/kg/min increments. (usual dose: 3 mcg/kg/min-rarely need > 4
mcg/kg/min). Note: when > 500 mcg/kg is admin by continuous infusion at > 2
mcg/kg/min-cyanide is produced faster than can be handled by endogenous
mechanisms. Maximum infusion rate: 10 mcg/kg/min. Calculation of drip rate 50
mg/250 ml (mi/hr) = wt (kg) x mcg/min x 0.3

Norepinephrine: Used to maintain BP in hypotensive states. Most potent
vasoconstrictor (Norepi >>> phenylephrine). Dosage: ini 8 to 12 mcg/min —titrate to
BP(Usual target: SB:80-100 or MAP=80). Usual maint: 2 to 4 mcg/min. Note: doses
as high as 0.5 to 1.5 mcg/kg/min for 1-10days have been used in septic shock.)
Calculation of drip rate 8 mg/ 250 ml (ml/hr) = mcg/min x 1.875

Phenylephrine: Alpha agonist). May be given IM,SC, lvpush, or by cont inf. TX
mild/moderate hypotension, also PSVT. IV bolus tx: usu ini dose 0.5 mg [range: 0.1
to 1 mg (max)] rpt q10-15 min prn. IV infusion: usu ini rate: 0.1 to 0.18 mg/min
(titrate). Maximum rate: 10-15 mcg/kg/min?. PSVT: 0.5 mg rapid lvpush,
subsequent doses may be inc in increments of 0.1 to 0.2mg. Calculation of drip rate
(40 mg/250) (ml/hr) = (mg/min) x 375.

Succinylcholine: Usual dosage: 0.6 mg/kg (range: 0.3 to 1.1 mg/kg) over 10-30
seconds (up to total dose of 150mg). Maintainance: 0.04-0.07 mg/kg q5-10 minutes
prn. Continuous infusion: 0.5 to 10 mg/min. Add 500mg/250ml D5W or NS.

Alteplase - Acute Ischemic Stroke: (Activase®): within 3 hours of symptom
onset (or within 3 — 4.5 hrs — see ACLS criteria): Recommended total dose = 0.9
mg/kg (MAXIMUM total dose 90mg). Patients <100 kg: load with 0.09 mg/kg
(10% of 0.9 mg/kg dose) as an IV bolus over 1 minute, followed by 0.81 mg/kg
(90% of 0.9 mg/kg dose) as a continuous infusion over 60 minutes.

Patients =100 kg: load with 9 mg/kg (10% of 90 mg) as an IV bolus over 1
minute, followed by 81 mg (90% of 90mg) as a continuous infusion over 60
minutes.

Adult Immediate Post-Cardiac Arrest Care
i

Rabturn of Bpontanecus Circulation (RROSC) I —
Ventilation/Oxygenation
Ao sncaative wanlitation.
2 Samrt a1 10-12 breafhamin

and tirabe o taget PETGO,
al B5-40 mim Hy.

Whan Teasibis, titrate Fio,
o mirimum necessary 1o
achiewe Spo, 204%.

IV Bodus

1-2 L rnormal sakine

o lactated Ringar's.

H inducing hypatharmia,
may uss 4°C fukd
Epinaghrine [V Infusion:
0.1-0.5 mogikg per minute
i TO-kg adult: 7-25 mag
par minBe)

Dosparnine 1V Infusion:
5-10 mcg par minue
Horepinspharives

IV Infusion:

0.1-0.5 moghg pee minuts
{in T0-kg Aot 7-35 mog
por minube)

Rivwraibs Causia

Optimize ventilation and oxygenation

= Maintain axygen saturation =949
* Coongider achvantid Airwdy and winelonm Capnography
= D not hypenentilois

= Tersion pRaumothoris
= Tamporadae, cardiac

- Taxing

= Treominoss, pulmonary
= Treomibosks, coronary

I Advanced critical cane I

030 Armencan Meard Associafion

| Quick calculations:

Dopamine: 400 mg/250ml or 800 mg/500ml: Rate (ml/hr) mcg/kg/min
= wt(kg) x mcg/min x 0.0375 Usual initial starting dose: 5 mcg/kg/min.
Norepinephrine: 4 mg/250ml: Rate (ml/hr) mcg/kg/min

= wt(kg) x mcg/min x 3.75 Usual initial starting range: 0.1-0.5 mcg/kg/min.




Drug

Standard dose ROSC/Comments D. McAuley 2014

Cardiac arrest - VF - Pulseless VT

Epinephrine
Vasopressin

Amiodarone

Lidocaine

Calcium Chloride
Dopamine
Norepinephrine
Magnesium

1mgq-5min.
Drip: 0.1- 0.5 meg/kg/min

Drip: 1mgi250ml--= (mlihr)=wtx mcg/kgx 15, mgM00ml =
wtxmegkgx 6. Endotracheal 2-2.5 mg dilutedwith 10mI NS

0.01-0.03 units/min. Drip: 40units/100mINS

40 units [Vxc1 0.01 unitsimin=1.5 miihr0.03 units/min=4 5 mifr.

300mg IV over 1-2 seconds

May repeat150ma V1. Drip: 1 mg/minx 8 hrs, then (.5 mg/minx 18 hrs.

1-15molkg over 2-3min,
then may repeat 0.5-0.75

mglkgin5-10min. Max: 3
ma'kg.

Drip: 1 -4 mgimin. 1 gram/250ml (mlfhr) =mgiminx 15

5-10ml (0.5-1 gm} over2-5min |Cale glue: 15-30 ml over 2to Sminutes.

5-10 megdkg/min, Drip: 400mg/250ml (mlihrl (wt) x (meaimin) x 0.0375
0.1-0.5 mcg/kgimin Drip: 4 mg/250ml {ml/hr)= (wt) x (meg/min) x 3.75
VFipulselessVT: 1-2 grams/ 10ml DEW over2-5 minutes.

Procainamide

Amiodarone

Lidocaine
Magnesium

Adenosine
Diltiazem
Verapamil

Esmolol

Metoprolol
Amiodarone
Digoxin

Ventricular tachycardia (VT)

25-50 mg/min until arrhy Iax cumulative dose: 17 madkg,.. Alt 100mg q&minunti
suppressed or hypaten or QRS (arrhythmia is controlled or side effects listed,
pralonged by 50% Hemodynamically stable monomarphic VT

150mg/1 00 ml DEW [V aver 10 |Fib1 mgimin [V x 8hrs, then 0.5 mg/min [Vx 18hr. (300mg/500
min. Repeatif necessary. ml DEW).

See above.
Palymomphic VT: 1-2 grams/50-100ml DEW aver 15 min.

Supraventricular tachycardia - narrow complex tachycardias

Bmg rapidiv, may repeatafter 2nd 12mg dosemay be givenif neededin1-2 minutes. Max
1-2 min 12mg rapid [V cumulative dose: 30 mg

15 0 20 mg (0.25 mg/kg) IV over 2 minutes; addtional 2010 25 mg (0.35 mg/kg) IVin 15 minutes :
ifneeded: 5to 15 mgMour [V maintenance infusion(titratedfo AF heartrate if givenfor rate
control)

2.510 5 mg IV over2 minutes; may repeal 5to 10mg q15-30 minto totaldose of 20-30 mg

500 megfig (0.5mgfka) IV aver 1 min, 050 meg/kg/min; if response is inadequate, repeat load, |
b 100 megikg/min. Max rate of 300 megikgimin

5 mg over 1102 min repeat as needed g5minto max doseof 15 mg
See underVT |
3o 12 megikglotalloading dose, give 50% IV over Smin, then25% of dosex 2 at &-Bhrintervals |

e ]
Atropine 0.5 mrapidlv. May repeat q3-5minas neededup to max cumulative doseof 3mg

Dopamine
Epinephrine Contiruous Vinfusion: 210 meg/min- tirate dosage o desied effect

Other Meds |

. g 100 mg/250 mL D5 o NS. Loading dase: 0.1to 0.2 mgikg IV fhinfusion at 1-3 meghgimn
Cisatracurium (Nimbex) (0.06-0.18 mokg/oar) and adjust rale accodngly

Etomidate Peak effct. 1 min, Duration: 3-5 min Procedural sedation (unlabsleduse): V.. Inibat 0.1-0.2
mgka, folowedby 0.05 mgkg q3-5min pm. Other: 0.2-0.6 ma/ka IV over 30-60 seclor induction

Shock/ypotension: 1V, bolus; 100- 500 meg/dose q10-15minprnas needed |V, infusion Ini
dose: 100- 160 megimin, or alt0.5 meg/kgmin fitrate. Dosing ranges between.4-9.1 meghyimin

Refractory hypotension: [V infusion 2-10 mog/g/minute. fitrate dosage to desired effect

Phenylephrine

Induetion Healthyadulls <55 yrs: 1V.: 2-2. 5 mg'kg(~40mg q10 sec) [Eldery, debiitated: 1-1.5
p ol mgikq (~20mg q10sec) ICU sedation: 5 megikgimin (0.3 makghour), inc by 510 megky/min
Propafol (or0.3-0.6 mgikghour)g5-10 min desired sedation. ysumaint 5-50 megfgimin (ar0.3-3

mgkg/hr)

Pain management Aduls: Bolus at start of infusion: 1-2 megikg or 25-100 megidose;
Fentanyl continuous infusion rate: 1-2 meg/kghour or25-200 megihour. Severe: | M, 1.V, 5100

meg/dose every 1.2 howrs as needed: patients with prior opioid exposure may toleate higher

initial doses

Succinylcholine Duration: |V.; &8 minutes_ | V. Intubation: 0.6 mgfg(range: 0.3-1.1 mgikg).
VecuroniumMorcuron®)  Inibolus dose:0.08-0.1 makg, b cont IV infusicn 0.8-1.7 meg/kg/min (0.048-0.102mg/kg/he)

M/ Stroke [

ST-elevation MI{STEMI): 1V Accelerated regimen Maximum tolal dase: 100 mg. Patients
>67 kg Total dose: 100mg over 1.5 hours-->[15mg L.V, bolus over 1-2 minutes]then[50 mg
over 30 min], then [ 35 mg over 1 howr]. Patients </=67 kg [15 mg L.V, bolus over 1-2 minutes]
Alteplase then [0.75 mg/kg (notto exceed 50 mg) over 30 minutes| then [0.5mg/kg (nolloexceed 35 mg)
aver 1 haur]. Note: Thrombolytic s hould be adminstered within 30 minutes of hospral arrival,
Any quantity of drugnotto Administercorcument asprn, ¢lopidogre], and anticoagulant therapy (ig, unfrachionated heparn,

be administeredtothe

enoxaparin, orfondapannuwithaliepiase.
paﬁe'}t mu?t b_e remuveq Acute ischemic stroke: Alleplase within3-4 5 hrs of sx onsel. Note: Perform noncontrast-
from _‘"3"55 piiorto admin Of |enanced CT or MRI priorto admin. Recam total dose: 0.9 mglkg (max total dose 30 mg)
remaining dose. Patients <100 kg: Load with 0.09 mo/ka(10% 0'0.9 mg/kgdose) as an |V, balusover 1 minute,
b 0.81 mg/kg(90% of 0.9 mo/kgdose) as a gort infusion aver 60 min. Patients 2100 kg: Load
with 9mg {10% o0 mg) as an V. bolus over 1min, fib 81 mg (0% of90 mg) as a continuous
infusion over B min.







